

Informationen

zur Zertifizierung nach französischer Norm M1

Stoffe • malaga Farb.-Nr. 855.xx
• almeria 856.xx

Zertifikat-Nummer **22-01215 L**

Datum **08.06.2022**

Bestätigung Die Firma erfal bestätigt, dass dieser Qualität das Prüfzeugnis **22-01215 L** zugrunde liegt.



Jörg Erler
Geschäftsführer

erfal steht für Qualität Made in Germany.

Um eine lange Lebensdauer unter Wahrung der ursprünglichen Produkteigenschaften zu gewährleisten, sollten Sie die mitgelieferten Pflege- und Reinigungsmöglichkeiten unbedingt beachten.

Bei Fragen zur Pflege unserer Stoffe melden Sie sich bitte bei:

erfal GmbH & Co. KG
Gewerbering 8
D-08223 Falkenstein

Fon +49 (0) 3745 750 0
Fax +49 (0) 3745 750 299
info@erfal.de

MATERIAL REACTION TO FIRE CLASSIFICATION REPORT
PREPARED IN COMPLIANCE WITH AMENDED 5 OF THE FRENCH HOME OFFICE REGULATION
REGULATION DATED NOVEMBER 21ST, 2002 (OFFICIAL GAZETTE DATED DECEMBER 31, 2002)

Valid five years from issue date

CERTIFICATE N° 22-01215 L

And 1 Appendix of 6 pages

MATERIAL presented by:

VERTISOL INTERNACIONAL SRL
C-17 KM 18-920
08400 GRANOLLERS/BARCELONA
ESPAGNE

TRADE NAME:

Ecoplanet FR SRC

BRIEF DESCRIPTION:

Fabric 100% polyester with inherent fire retardant coating and metallic coating on
Nominal surface weight : 206 g/m²
Nominal thickness : 0.38 mm
Colours : Smoke (Gris foncé/Dark grey) ; Pearl (Gris clair/Light grey) ; Ebony (Noir/Black)

TEST REPORT :

N° 22-01215 E1V1 on the June 8th 2022

TESTS :

Electrical burner test
Flame persistence test
Dripping test

CLASSIFICATION

M1

**Classification valid for any application for which the product is not subjected
to the CE marking of the Construction products**

CLASSIFICATION DURATION (article 5 of appendix 2) :

unlimited unless otherwise specified

given the criteria resulting from the tests described in the enclosed test report.

The classification indicated does not mean that materials marketed comply with the test samples and must not be considered as a qualification certificate as defined by French law dated March 14, 2016.

N.B.: Only integral copies of this document may be made by photocopying the classification report and/or the classification report and enclosed test report.

Issued in Lyon, France, on the June 8th 2022



Olivier PALLAS
Tests and Trials Engineer